
 

SERVICE MANUAL BGS-250 MKIII 
1x120V VERSION 1.0 



 

2 

 
Index 

 
 

Inspection comments       03 
 

1. Spare parts         04 
Fig. 01          04 
Fig. 02          06 
Fig. 03          08 

 
2. Electric schedules           

Electric circuit diagram 1x120V / 60Hz      9 
 
Contact             

 
 

 
 



  

3 

Inspection comments 

 
 
 
 
 
 
 
 
 
 
 
Recurring inspections / maintenance log 
 

Date / hour counter Findings Repairs / Cleaning Test 
 

on 

 
 

By* 

     

      *competent person 

 
Inspection before initial operation on:   __________________________________________ 
 
By:       __________________________________________ 
 
Date of initial operation:    __________________________________________ 
 
Serial number & Year of manufacture:   __________________________     _____________ 
 



 

4 

1. Spare parts 

Fig. 01 

 
 



  

5 

 
Fig. 01 

 

Item Part number Description  Remarks Qty. 

1 E14418 1.1kW Motor with gearbox  1 

2 - M8 nut  4 

3 - M14x30 Hexagon bolt  2 

4 - M14x40 Hexagon bolt  2 

5 E14451 Adapterplate with handle  1 

6 - M8x25 Countersunk head screw  4 

7 - M10 Locking nut  3 

8 - M10 Washer  6 

9 E10177 Coupling  1 

10 - M10x30 Countersunk head screw  1 

11 E10181 Coupling washer  1 

12 - M10x45 Hexagon Bolt  3 

13 000118-2S Flexible coupling  1 

14 - M10x40 Hexagon bolt  3 

15 E03250 Spacer ring  3 

16 DG05-1 Adapter diamond disc  1 

17 - M8x12 Hexagon sockethead  4 

18 E11157 Upper dust hood  1 

19 BE0681 M6x16 Hex socket buttonhead screw  3 

20 - M6 spring lock washer  3 

21 - Nylon washer   3 

22 E11157 Lower dust hood  1 

23 BE0099 M12x20  4 

     



 

6 

Fig. 02 

 

 
 
 
 

 
 



  

7 

Fig. 02 
 
 
 

Item Part number Description  Remarks Qty. 

1 453290  Handle grip   2 

2 E17359 Control box for BGS-250 1x120V  1 

3 E15467 BGS-250 Handle  1 

4 BE0026 M12 Washer DIN 125-1A 2 

5 E13656 Axle  1 

6 - M6x20 Hexagon sockethead cap  1 

7 E15466 BGS-250 NA frame  1 

8 E10672 Allen key no.8  1 

9 - M20 Washer  4 

10 E03603 Wheel  2 

11 E11128 Wheel shaft  2 

12 BE0097 Starlock ring   2 

13 - M10x30 Bolt DIN 933 2 

14 - M10 Spring lock washer DIN 127 B 2 

15 E17359 Electric box for BGS-250 1x120V  1 

16 E11162 Banning tool  1 

17 - M12 Washer  2 

18 BE1095 Knob M12  1 

     

     

     

     

     



 

8 

 

2.  Electric schedules 

Electric circuit diagram E17359  1x120V / 60Hz 



  

9 
 



 

10 
 



  

11 
 



 

12 
 



  

13 
 



 

14 
 



  

15 
 



 

16 

 



  

17 
 



 

18 

 
 
 

BLASTRAC 
WE’RE READY TO ASSIST YOU! 

 
 
 

   


